Certificate No.. 151208-AGNE-010-001

OsCO i ii
p MEXICO Ml” TeSt Certlflcate : Date of Issue: Dec., 10, 2015
Order No.: 9850075474 PO No.: 9850075474 g e
Supplier: Commodity: GALVANIZED COIL Spec & Typé::'KSTM AB53-CSB
Customer: 3
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).76x1219xC 988221124 1| 4.180 | 97AV632FB| 275 370 39 | 932 948 |508 |# Sy odx L] 400 10 270 160 80 35
).76x1219xC 98B22112F 1] 5690 | 97AVE32TB| 275 370 39 93.2 94.8 508 |# 357249 ‘L‘ L] 400 10 270 160 - 80 35
1.76x1219%C 98B22194A 1 7.620)97Av6593B] 283 383 39 | 922 953 [517 |SEZAY L| 600 10, 280 190 90 37
).76x1219xC 98822115A 1| 7.620|97Av660]1B| 273 374 39 | 925 942 |536 le52289¢& L] 500 10 ' 270 130 130 31 -
).76x1219xC 98822115C 1| 7.910]97Ave601B| 273 374 39 | 925 942 |536 |& 570403 L] 500 10 270 130 130 31
).76%1219xC 98B22195C 1] 7.860 | 97Av6733B| 292 379 38 | 1228 1306 |468 ig22 Y Lf 500 10 .280 160 110 31

*** Sub Total (010) " 6 40,880 (kg) < No Weld >

*** Grade Total *** 6 40,880 (kg)

*«* Grand Total *** 6 40,880 (kg)

F Last ltem ==3

* Position - T : Top, M : Middle, B : Botlom We hereby certify that the material herein has been made in accordance with the order and specification.

* Tensile Test. Direction : Longitudinal, Gauge Length : 50(Rectangular),
* Division - L:Ladie Analysis
* Chemical Composition Unit: -2:x1/100, -3:x1/1000, -4:x1/10000, -5:x1/100000

- -ORBRS3
* This Mill Test Certificate cannot be copied for any purpose.
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*OSCO-Mexico S.A. deC.V, Boulevard de los Rios S/N, Col. Puerto Industrial Altamira, Tamaulipas C.P. 89603 Depariment of Quaiity Control  Jong-Sik Je
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